s

i

FIGURE 3-1 — INTAKE AND EXHAUST MANIFOLDS - EXPLODED VIEW
22



A
B e -3 ;W e B e ﬂ

B B2 B3 B BY B3 e b ek ek ek b ek b i i
o L B = D D 00 =] & N sk £ B e D

FIGURE 3-1 — INTAKE AND EXHAUST MANIFOLDS - EXPLODED VIEW

PART NAME

Lockwasher, Carburetor Mounting . . .. .. . v oo ot it o v oo urennsesneassnsnssssan
Nk, arhr et I T R Rl b aiarm b cotc e ma s il S a i 305 % n = m & mlmin ek fal el oha o m
Gasket, Intake and Exhaust Manifold fo Block . .. .. . ..ot i it it i n s i e i e e e
Stud, Exhaust Manifold to Block, Center. . . . . v v i i it v i oot vt e e s s noosnsnssnnns
Stud, Exhaust and Intake Manifold to Block . . . o v o v i v i i i s o v s ot st i s e s e n s o e sns
Stud, Exhaust Manifold to Block, Ends ... .............. Prssra s et e
Stud, Carburetor and Intake and Exhaust Manifold Mounting. . . . . 0 v v v v e v e vt v e v e wnn
Manifold-Assembly, TnEAIE . . o o o i e alneie eia s n alia s, s alabess w o & o+ sia n = m'n n on e mlsia wn
Gasket, Intake to Exhaust Manifold .. . . .. .. ... .. ..t ieaennnna
Walve  Haal Conbrol s i L R o I e ol richa i w (a folin
Bushing, Heat Control Shaft . . . .. .. ... u i i i ittt in et s naannnsasssssas
Flatwasher, Exhaust Manifold to Block Center Stud . . . .. . 0 0o v v v v v s v e o n s B L
Mut, Intake and Exhaust Manifold to Block. . . . . . . o o 0 o i i it it i e i s e i
Retainer, Intake and Exhaust Manifold to Bloelk . . o o0 00 o0 oo o e i i i s i h o n e v vda e
Flatwasher, Exhaust Manifold End Stud . ... ........ s O 1y < R P - R
Gaunterwe:ight,HeatContranaive R 05 Ll P RN Crrars 1 0 o o DR ER TP O ST T e L AFeT ey
Nut, Counterweightibe’Bhaft = o o ol D e b i BT - e e R L L
Key, Counterweight to Bhaft . & o e ol e e e e e e olr ek alala = 4 i sl e e mie e e s
Screw, Counterweipht to Shaft . ... 000 v v vt i e m oot s n s mmn st anannssasssans Er

Thermostal s Heat Bonbr ol e e e Lo o el i, L s,

Shaft, Heat Control Valve .. .. ... cceerccnmnnscsocns o o PR R e i e R
Manifold Assembly, Exhaust .. ...... ..o en s s s s ammn s aannssranss =t fake in i
Stud, Exhanst Pipe to Manifold . . . . % ..ot i v envnn e 205G 06 DD BT TR e
Mut, Intake to Exhaust Manifold .. oo v o v vv www oin 0t s a e lals ctaca aa olsin fimiesmssssss
Flatwasher, Intake to Exhaust Manifold . .. .. .. ... ¢ et i eenrttnnnnenrsnnaa

23

GROUP

3.680
3.680
3.000
5.000
5.000
5.000
3.680
3.000
3.000
5.010
5.010
5.000
5.000
5.000
5.000
5.020
5.020
5.020
5.020
5.010
5,010
2.000
5.040
4.000
3.000



e -
(. &

MIIA FAOTAXT = FOVINIT HOLVHITADOV — 2-¢ 4Dl

LW YHAAH HLIA
SHYD MO Q35N

24



.Gn_.q_u.-.ﬂ ..-......._.-.....-..........-........_.-.......-....u.ﬂ._.-r..ﬁ.ﬂH.—..ﬂﬂm.mn#.ﬁ.mm m.ﬁ abﬂlm ------------------- ++.-+-H3#hﬂ.—.mﬂu¢.n.—mﬂ.mm m

QLOTE " rrCtrrerrressassssesssssss.mpagéguamig gl (1500 1 e R R O G0 0 00, 0. 00 o ss0a] ‘AIQWassY RS L

OLOTE  trrrrreeree O o O D ulg 10A1d TEpad ‘A BT OgF'E vttt e e e e fiqwassy Jeys ss01 yjog 9

QDR ottt rrrreresressssss ypigua] afeury ‘Sutidg £ B 1 R R R R B © O R uorsual agequry ‘Supadg ¢

GROTE Tttt poy Tepad ‘Ao ZI GEp'E et o G i G Sunsnlpy ‘Alquessy pod ¥

BOG'L 't trettteteiesssuMOpNOFR SATIPISAQ 'UOHAS  TT GEpTE  tttterrreresasssssssssss poy Gupenfpy ‘dID € S
cRo'E I B 1 RO O OO e TR Epad ‘pod o1 0eH L R R R R I IFEYS UCISUSXT “leyoedd E

QLICE """ttt reped 008 & Q'R  ctctrcterecertees uosusixy ‘AlqUISSSY jeys |
dNoHs HWYHN LHVd ATH dNoED ANVHN LUVd AT

MATA JAAOTAXE - IDVHNIT HOLVEATIOOV — 8- TdNOId




26

FIGURE 3-3 — CHASSIS FUEL AND VACUUM LINES - INSTALLED VIEW




0eg'e Tttt aoid 0 RUEL (ang “AqWassy aqny G

OREE  ttttrrresresasessaas e gy yupl 190 ‘3qnL 82 [T R A OO D 0 QoD 0 000 " 1971 03 JUIT TOng fmoqrE I
ORG'E  *'teerreeeesessnas oqny I9Y[g AUEL (9N ‘950H 82 P L Png ‘1 el
(5E) Eaihs g R mEogrisia Loz 5SOH qn 814 YWEL 190 ‘dwerd L2 GGG'E Tttt IAIG ) SUP 19N f10)03UNOD BT
oze's .,.,,r.:,..::..::4:.,::..Hm.._..m.._.-_&n.m...ﬁ_ 9% QOG'E " tttrreeresressiaaaan aury juey [ong ‘uorun 1
(TR A A D D SR D R R CRTRE R © O 0/2. 0 Bl jup yuey, ‘afnen gF 0gg'e Tttt awBLL 0 uofup aupy juel [ang ‘ditd o1
[ e S o0 0 OF et e * * "jefouIg 0] JUEL [9ng ‘0" FE J9EIE | SeeEE ekt iaEs Vg dung 1eng o} sur] dwng [ang ‘aoqia 6
[ DR DS SO D (RN G swery 0} 9xoerg Juel 1ang "ji0d €2 ObE’L "ttt caoueApy jaedg ‘Alquiassy aqnl g &
(e P GOl i Tt awerg o) 1ayarag Juel [and nuyooT g 095°¢  °° ° Jadip praTyspurm o) dwng Wnnoep ‘AjqUSsSY aqni L
DESHE = e T W i R ' awEL] 0 Jue], [(9ng “}eNoelg 17 L 7 e e Iojangie] oy aur] duing Tang ‘moqrE 9
DEGLEE . Rukaml=hri= =t eguiaiebugals ..um_u_udum o} quel, [ang ‘yerenbg-nuy  OF 0ag°g P e maIngIe] 0 dung jend ‘Alquessy aqny ¢
DESHE B S e e jorag 03 juel [8ng ‘0T 61 [ A A e B duing 1ang 03 Sumpig “Alqusssy sqnl, ¥
oze's T P PR Py ureaq suel [and ‘Inid 81 (1T R e G O O 0 T Petsr s e gy eng ‘SumitE £
QE'E  trrreerereresesasaas e et - yuel [end ‘dED LT QEE'E  trrrreerresreseeasaaan swelg o) UL Yog g
G feaebar Terr et gwpag o) SOUPT JUEE 1and ‘ditd 01 osg'e vttt 3umyng aweag o) uofup ‘Llquassy agqnl [
dANOuD HWVHN LYV ATH dNoYo ANVN LUV d AHH

MATA JTTTVLSNI - SENIT WNNOVA ONV TINI SISSVHD — £-f JUNDII

€ c c e c




FIGURE 3-4 — CARBURETOR - CARTER MODEL WGD-T818

28

(’ ._m




2

O =3 O L b &5 B3 et

3-1-7
d=1=1
332

1-1-101

Group 3.680

FIGURE 3-4 — CARBURETOR - CARTER MODEL WGD-T818

LT T ] o T Lt T ICIE T T I TR AT 1 1\t i ot o 0 2 P R B AT LT
Serew and Washer Assembly, Dust Cover Aftaching . . . .. .0 0 o i s it i i s r s e e s
LT e e T e i P e B R BB O OO A OO O O G B Ot i S DO O e DO A O 8 L B O i L OO O O O O G B
LT o 0T A e S e o R, I R R SO T L bl w1 i
Armand Serew ASSembBly, PUMP © o o o v 6 r f 0 6 s s 6 8 8 a8 66 5 r 88 8 s a0t a8 s s a4 e EE nE s e E
Link, Pump Arm

Lever and Countershaft Assembly, Pump Operating . - . . .00 0 i i i s it i it i i i s s a s s n s
Retainer, Throttle and Choke Conneetor Rod
T Tl B o
Metering Rod, 1st LeAR . .o v v v nnnsnennss '
g!cl!crlni‘gt:‘d,lﬂn%};m i

b rin| 1 5 o o % + e
nfmﬁer,{:lmkegsmit ........................................ . . SB-oT
Connector Rod, Throtble . ..o v e s entonssrsroasssrinastansasansstantanansansasanas
HRetainer, Throttle Connector Rod
Lever, Link and Shaft Asgembly, Choloe PISton . . . ¢ @ o v s v v v v s s s e eassnrsnansaassnnnnnnanns
Alr Horn and Climatic Control Assembly . .. .00 0 v n v e anan L R T L L LI R AL T PR it b
Plunger, Rod, Spring and Retalner Assembly . . ... ... 00 itiiiniii i tiaanacarernnnnnns
Spriu.g,UpﬁrP‘ump ...................... e T T BT T T S S R P R P
Retainer [Talb=] o e S ) o (5 S e FEIE T o T T R T T T e A T BTN T HE T oot BB (Y 5 v
Fluatandmverﬁ,sﬂemhly,...........................................,..........,
Screw, Pump Jot Housing AMBENINE . + + v o a v vt e nsssrres ot rtanatasstsaanaassssnnassana
Bering, PUnip LOWBT . . 4 « == a s ss = 0 s s s «ms s slsins s s ss s ésisaniitbdbisddstbsssns N

Betaining Ring, Pump Check Ball . . . ... .0t aiistsasstananasaastannanansnas
Chack Ball, Pump INBaKe . . & . o v v v v o i e #wd s a6 ¢ % 08 8 0 4 844 64 8888 448+ 58898 +42s825=8s3233542
Heedle, Pump CHeCK. . 4 v vt s s e vt i o v e iatin s sanansasaansansnsassanasssseananntenns
Screw, Throthle Valve AMBERING . . ¢ o v s v s e e sorsresssastarasaasssssnaarasnssnmasssss
Throttle Valve .. .. .......n0u0.. . i
Serew, Throttle Shalt Arto AMACRINE © + . o s v vt o s s s s o st stinaasasssnasnaassasnaassnns
Arm, TRrobHe Bhall & . . - ¢ - v v r s o o b e e e m i aiiws i s da ah B8 Fe b E NN e
Washer, Throttle Shaft .. ...... .a
Retaining Ring, T‘hratﬂe T e e Y e I
BodﬁF o Assembly .. 00 . e .
Loc Spl:ﬁg,ldleﬁdjkfstmgscrcw
Serew, Idle Adjustment . . . ... .
Shaft and Lever Assembly, Throtile
Berew, Throtble Lever Adjustment, . - - - o s v s e v s s s s s s asaa s s amma s s s nmnaseroresnssss S
.'I'et,M'eteringHod...........................””...---1. -----------------------
Spring, Vacuum PESION . . .. i e ensatiacaa st aa e n e a s ae ot
] A0 ) - e U I - LT TP S P P (S PR S s
Tet and Housing ASsembly, PUMDP . .. o o v s st st uesanamaaasasansnsrseransasssosnmnssrs
Heedle and Seat Assembly . . . v na v v v o i caa s b aa s s s s st a e a e E s s s
gask,athﬂcerl;flﬂ[:iSEﬂ.ht];,,., .......................................................
opnnecting DHE & o v v nommaomr s s ow e e s R R B oS 4 B E B EEE I A EE N EEETTEEEEATAA R EEAEdasirs
Tet Assnml:l:.',fowﬂpeed iE 6.0

Pin, FloAt LBVET .. oo oo oo s smerecacssstomssssmnnaasrrnnsnnnrssssssss FEEm s es e
Link, FagbTdle, . . . oo vo vt atunnnuaansrananrtarssssrstsrasasnsnsasanonsnasasssnsss

Housing and Coil Assembly, Thermostatic . . . ... v i v i nn i i ittt st it n s ]

Stralner, Bowl Cover ... .eaave=-s-
Gasket, Bowl Strainer, . . . .
Nutanﬁﬂaaketﬂsmmh -1 T A P ol S P W+ e
Link, Vacuameter PIBtOR. . . .. o0 ia e v nien it eensanssstacsaaanssaaaaannss
Arm and Screw Assembly, Metering Rod
Alr Horn and Plston Houslng AsSemnbly . .. ..o vn vt v i v e ve s cuauatanananaaransnsnnsnnnnss
Valve, Chol# . . . oo v c oo o s v s nennss
FUITEL PLUE & /s s xim siwlials e w o aa dhe & a4 4 08 BE S B B B8 S d m E R N EEomm R EE s h & Rk E B EE S 4 e
RIVEE PIUE - o o & vv v s s n s s sm s me oo snsosassstsssnssssssnmsnnsanssnsnssssssasis
Rlvek Plug . .t o oo cfis s snain siais s s sinis s allaiain aioie eeesesnsasses I e
Rivet Plug, Idle Port ... ... cnnenrn st es it e i e s e s anacsass s naeas
Rivet Plug, HOEZLE . & o o s 4 4 + + s 5 s 8 o5 s 0 2 s 8 8 558 82 56ssm6sss 44+ +58888e8acetanmnnsnsnssrnsnensis
Lever an JIi-"‘i1:|.!s.ssvmm]:ll:.r,.IC:;Im:\I:-E‘I‘r!}:I S T R 0 O O D P R TR T PO L O T O R R T e R
Gasket, Piston HOuSINE . - o o v v v v vemennssras et i
Btrainer

B P 8 = 4 4 & % B B @ B S B EE B A EEPTEEE A AR EEE S S 4444 B EEEE AT EEEEmE A

PUMp « wvvwv e J
Screw, Choke Valve ARGChInE. « - o oo v vvnnnnnns e R e e T

Walsh Plug, Choke Cylinder . . . .. oo iv i s nnnrsnsrsrrcnee sttt aaauatarrananssrrressss
SPring, PIUNEET & o o« o o s vt o s mss s res s a6t saassstnnmannsersnssssssebansssssssnnnrs
Spring, Intake Weedle . ..o cvaasusrananmarens s o s aaasst s snsaaanrrrasastestsessss
Spring, Fast Idle Cam ... ... .coo 6o 0

Retainer, Coil Housing .. .. .. ...
Screw, ﬂeterlng Rod Arm Clamp
Screw and Washer Assembly, Air Horn Attaching
Serew and Washer Assembly, Body Flange Attaching .. ..
Screw, Coil Housing Attaching . .. ... 0 iieeaas P .
Serew, Plston Housing AMAENINE. . . o o0 oo v vt m s mnnsnassorersasasssssnannranasassssis
Gashet, Body FIAnge. . . . . oo nuurn e assstasasstonansaarsranassssasstiattnnananns s
Gagket, Alr HOTTI . - o v v v o s s s s s maoasnanmmaressssssssctaasatattaaanaarresssssssen
Gasket, Coll HOUSINE & v v v o v a v v enasss st seaarsonnanamrerasassssetasssastatannnrens
Retainer Washer, Choke Shalt . . . o v o s v rnrrsnasrrrrasssssssassanrrranastsrsssssssssnn

o
&
g
L
Fe]
(=]
-

Piston and Pin Assembly, VRCWUIN & u v v o s e s s s rssaesssscnanasnnnrssssssssasssssnsnnns
Cam Assembly, Fast Idle. . . . o oo u v v v o n s nsnrensosseassssssnsnassnsssrnnss+ssrnsssis
BalflaPlate, . . . .o cncvvwe e nnswaans I TR I B NIRRT
Gashat ASSOr mEAL . . c + - c 4 s 0 a s s s s s oo r ar v s s s aasatataadanunn s B RNt
Repadr Kt . . .. ..o ueuenn svrsasssatomassoraanmerresansssrecsatattanataassannns
Stud, Mounting. . « o s s ¢+
Lockwasher; 5/16" Med ... .
Nut, 5/16"-34 HX . . ..........

Cnke (o Man ) R Pt o S it s A S S T S e b e e e

PART KO,

208582
206944
208996
2006503
208970
203785
208968
206653
208940
208981
208982
208974

138
203355

Tk i e G ek i e o i e o ko 50 0 e O 3 e s [53 ft mt fm T ER m pln t m  e  e  f ef f t  t I  dd t k B B h d k d efd fekfot f f fft (B3 B 3 B3 e i e s B ﬁ



=1 h N = OO b3 E

e
Lol =l = < -]

-

e e e B e o

i

Bl

il

I
,

b

i

1

L ——— —

FIGURE 3-5 — TYPICAL FUEL AND VACUUM PUMP - EXPLODED VIEW
FPART NAME GROUP

Diaphragm Kit (Vacuum) . . . ... e tuta] SRR . o e, | epery. shedl ol 3.600
0il Seal, Body (Vacuum Side) .. .. .. .. cc0nnnnn o, e T et T O B e S ) L)
Gasket,BodyDilEeal{HelSidE) ..... L e e e el Ea T o faya ey ey o i 3.505
GilSeal,Budyl‘,Fue‘lSide},”....“..... ..... el i H e o o o earei=al k- Flags a0 3.505
Repair Kit .. .. ... v aletd Ve 3.480

Diaphragm Kit (Fuel) ... .ovvveevroenns - eR e T P s 9,500

BEIBEIL o v v o s s s == 68 s nmes1smas T b o O B O 5 i) O A L ) L AR 3.490 |
CRERELR e e heaivis BT SR R Ruied v o o 3 RO 37400 W
e =) ol o SOl S T T R B AL TG R L E oo b P ik 3.480 I ‘

T ] ey e i B 3 O S O S e O AR, i as e B S Rk i il A T 3,490
SRS SR L e A r i P Feicipi ik s PR P i S LA D0




FUEL

USED
PART
Ay GROUP, PART NAME and DESCRIPTION x g
MUMEER MUMBER
511 2
3.000 - INTAKE MANIFOLD
3-1-8 Manifold. . .......... R e L P I R I B PR 207428 1 1
3-1-5 Stud (m BIDCR} ........ T T T T o oa e E e CRCIC 203611 8 9
3-1-7 Stud (to Exhaust Manifold) . . . o e o v e s v v v v w e v us AR R A 205510 | 4| 4
3-1-14 Retainer i 00 0. e eins s s i D R et i e TR A L 203352 | 8| &
3-1-25 Flatwasher (to Exhaust Manifold) . .. ............... A LA A 225 | 4| 4
3-1-24 Nut |:l.ﬂ Exhaust Mﬂl‘ifﬂlm P I T R I T I R B R R R # % 4 % = =2 omw 203353 4 4
3-1-3 Gasket (to Block) . o v v v v v e e v s as AP o T o 4 b A et . 200279 1|1
3-1-9 Gasket (to Exhaust Manifold) ... .. i i RO e e ) (e Dt e 203376 | 1| 1
3.010 - CARBURETOR CHOKE TUBE
Tuba L5 e T o e e e R PP v fal 2 AETe Bade fe et v ab il £ B e 207450 | 1| 1
Sleeve, 1/4" Tube . .. .o v v v vneuanas T O e S B e T ce.. | 202130 | 1} 1
Nut, 7/16"-24 Hx. x 1/4" Tube . . .. ....... e e SR .. | 202131 | 1 (1L
3.070 - ACCELERATOR PEDAL
3-2-BIE Padals S i i e s v ate wiahelenrt T O Ly M saaaean 207452 | 1 | 1
3-2-16 PIRNEAIVOt, "o e i o amiea s S e v PP T saa e .| 207453 | 1| 1
3-2-14 Clip, Pivot PIn , . .oovnv.u. PR L ST RS 203746 | 1| 1
3-2-15 Bracket (to Floor) . . ..... ... AL Pl D e 0 A O e T TLT 207469 1 1
3-2-9 Bopts Bt el P DR R e RS R VS O 201908 |-1 | 1
Bolt, Pedal Stop, 5/16"-18 x1 1/2" Hx. Hd. . ...... T D A 330 | 1| 1
Lockwasher, 5/16" Ext, Tooth . ... ......... «+ | Floor ke = 348 | 1 1
Flatwashar, 5718, .. . cicanvrranssonlahs L pan [*trccrce 225 | 2| 2
Nut, 5/16"-18 Hx. ........ B A0 O SR A LRI A8 e AT 205 | 1|1
3.085 - ACCELERATOR PEDAL ROD
3-2-10 Rod...... e eRe Aela st hal o alnenralla laials O T Ty e PR B ey CROE R cee. | 207455 | 1 ( 1
J=2-12 T s oo O DO O e e PR T R e TR O O O RO O Cr e 1) Sk 207456 | 1| 1
3.400 - ACCELERATOR LINKAGE TENSION SPRING
3-2-13 Spriﬂg ......... P T T T R R I S T R T R T R R ] 207457 1 1
3-2-5 Spring (with Hydra-Matic) .« o v v e v v v nan v v i auns BT o O 0 Ol et CateEr O 208341 1 1
3.430 - ACCELERATOR CHROSS SHAFT
3-2-1 Shalt (incl. Bracket and LEVET) s v v o e s v v v v v unasassonrsnnnsss Lo | 20458 | 1] 1
Bolt (Bracket to Cowl) 1/4"-20 x 5/8" Rd. Hd. Cr, Rec. ... ......... 505 | 3| 3
Lockwasher, 1/4" Ext, Tooth . . ... ... ... .... e & o aTo | 3| 3
3.435 - ACCELERATOR ADJUSTING ROD
3-2-4 Rod (incl, Rods and Adjusting Mut). . . . ... o0 v e i s i oo v i v wa oo o .« | 207459 1|1
3-2-3 CHpure e L AR N AL A 8 5 L T L R Ch AT ) b . | 200485 | 2| 2
3.450 - ACCELERATOR EXTENSION SHAFT
3-2-1 Shalt (incl. Lever) (less Hydra-Matie) . . . ... .. ... T e O [ O A D O 207461 1] 1
g-12-4 Shaft (incl. Lever) (with Hydra-Matic) .. ... ... .. Nadagaits Salede] 10 ate e Nele 209280 | 1| 1
cﬂtter Pln # & 4 & % & & # ¥ F F 4 F 4 8 8 s 8RS @ & FETF * F ¥ & B r L 412 1 1
3-2-2 Bracket (to Cylinder Head). . . v v v e v v v v i vt memu v vnen s e se s 208271 | 1| 1

a1




FUEL

Plug, Drain, 1/4" Pipe Hx. Hd.

UEID_|
FIGURE
. GROUP, PART NAME and DESCRIPTION PART o B
MUMBER NLIMBER MOIDEL
L0 32
3.470 - FUEL PUMP
1-1-50 Pump, Fuel and Vacuum (use with Vacuum Windshield Wiper) . ... .. ... onT448 | 1| 1
Pump, Fuel (use with Electric Windshield Wiper). &€ . 2 ’BSRT. . 200963 1
Stud,ﬁflﬁ"-lﬂxlﬂf&“..............+...‘..“......,.... ap2010 | 2| 2
el A G Ul b ey o v e .0 0 00 & 0 GOOGIOS EERE I 2.0 48 191 | 2] 2
Sl (B LG D 5o o0 0of 05 GEoE 0 AU D HRUER S AR TS i 206 | 2| 2
1-1-40'| Casket (t0 Block) . . oo vt o e s s s e o Appadets at 2ol 20028351 - 1] 71
Gasket, Cover Plate (Vacuum Side) . o oo cveevnvr o revaronrstens 206858 | 1| 1
3,480 - FUEL PUMP REPAIR KIT
3-5-5 Repair Kit (use for SOTA40 Pump) « o o o5 om e e v r s e e d 208650 ¥ | *
Repnirliit{use[urﬂUQBﬂSPump}...,.......+...... e i e e | HEL2ETA
3.490 - FUEL PUMP BOWL COVER
3—5'—9 CD".I"EI'...++.-.4-.f++---.-.+.... - & @ ) - & L] - [ L] 203575 1 1
3-5-8 GASKEE » v a2 s assscamssrr s raas ) B B S e D 208577 | 1 1
3-5-11 Bolt, 1/4"-28 X T/8" HX, H. - ovvosvovonnsaanvoornnrsss 308 | 1] 1
3-5-10 Gasket, Bolt . .. vve v oo e e Ll s s e e RS . 208578 | 1| 1
3-5-1 SCTEEBM v o v s s s s s v amnr e ot mieiel e ale ] sradeN et alls alalap ... | 208579 | 1] 1
3,500 - FUEL PUMP DIAPHRAGM KIT
3-5-6 Diaphragm Kit (Fuel Side) (use for 207446 Pump) . . ....ceerrver s 208580 W | sk
Diaphrangitl{usefﬂrZBQBGSPump}.”.+........+.......1.... 212672 *
3-5-1 Diaphragm Kit (Vacuum Side) . . v o oo vnrosnnae e st veeiee | 2028TH | *| *
Diaphragm Kit (Export only) (use for 207448 Pump) (for use with Aleohol
Base Fuel) + oo v v v ssnn s s o= 203345 | ¥ ¥
Diaphragm Kit (Export only) (use for 209963 Pump) (for use with Alcohol
Base Fuel) .« v v v v essnnnonsvsn=s i b e i e 212673 *
3,505 - FUEL PUMP OIL SEAL
3-5-4 Oil Seal (Fuel Side) ..... ccservrsoeecrcnnosss i . . 206699 1] 1
3-5-3 Gasket, Oil Seal (Fuel Side) . . ..o enranrrmee s tos .| 2o6T00 | 1] 1
3-5-2 Oil Seal (Vacuum 3ide) « v v v o v s v moeo - s T S e 0 |20 ToL: 1| 1
3.520 - FUEL TANK
3-3-26 T i A e e e B0 0 D O G D D AR b s D B e GasE O 207463 | 1) 1
3-3-24 Bolt, 3/8"-24 x 1" Hx. Hd. . ........-: e 5 327 | 3| 3
3=-3-20 ANti-SQuUeak . .. .e..ercssaasnr et Sppackap Pt ieveos | 200459 | 3| 3
3-3-19 Locknut, 3/8"-24 HX. ... cuonnnsroees SR | 520225 TH LB
3-3-21 Bracket (00 FTAIAY. o o + ¢ + o /a = s ofelabifsiniabalel dieblafzirtal sl iotafcinfarets s 200720 | 1| 1
3-3-23 Bolt, 3/8"-24 x 1" Hx, Hd. . ..ovnvvnnns R e s s o 07 | 2] 2
3=3=22 Locknut, 3!3”-'241‘13—. ek eom e v ewa s |[FTAME] = s « e LI 202257 2 2
3"'3-11 cap--i-++.-i-|---++--i---|-|---++--l|- & B om R BB 0 % 8 B - - 200"150 1 1
Panel, Stone Deflector . ....... R L et T LT R 1
Bumper (Rubber) . « « v oo oo reaves s e YA vu.. | 207314 2| 2
3-3-18 P T S e a it kel & e 256 1| 1

*As Required

3z

i



FUEL

UEEDR
FIGURE PART FIR CAR
R GROUP, PART MAME and DESCRIFTION T P
a0 53
3.530 - FUEL TANK FILLER TUBE
3-3-29 Ll e 207466 | 1 |1
Bolt, 1/4"-20 x 7/8" Hx, Hd. .. ... 5 F, b A B ] A R LT T e g |11
Lockwasher, 1/4" Ext. Tooth . + v o0 v v vun. ., 370 | 1)1
Nutl,a"l"-zﬂﬂx 203 111
Insulator. . ... e T o L e Tl T L Tarik (8 P, Sy pap sl 201924 1|1
3-3-28 Hose, 2 1/4" Dia, xﬁ"..” ...... e O o e ape sesessarnrensas | 200482 | 1| 1
3-3-27 Clamp, 25/8" Dia. « .. v v i s mnr v nnne.. 0 L P seaseaaes | 202120 | 2 | 2
3.550 - FUEL TANK TO FUEL PUMP LINE
o T Tl AT ) (b I T i T Ay e «... | 205384 | 1|1
3-3-1 | Tube (35" Roll) (incl. Muts), . .. .. .......... 206050 | 1 | 1
3-3-11 Union, 1/2"-20 Pipe x 5/16" Inv. FL, TUBE v v oot v v s s vennn.s,., 205391 | 1§ 1
Nut, 1/2"-20 Hx. x 5/16" Inv. FL. Tube. . ............ e 202133 | 2 | 2
3-3-10 Clip (Union to Frame). . . .. .. 00 uv... SO h O o e saeaaaaa | 205311 | 1|1
2T e e G T s T b Ty oo o o A P PP 284 | 1 | 1
3-3-16 Clip (to Frame) . ......... RO e srssaaaase | 207470 | 4 | 4
3=-3-3 Fitting (on Frame) . ........ RO OO TG O a D 0.0 006 G e o6 E B 200464 11
CHBAEE S et s S L e e e s DO . n G DL PR e e ey | | T g e R 5
3-3-2 Bolt, 5/16'-12 x 5/8" Hx. Hd. Tap OO LT B A T A A e 284 |1 |1
Lockwasllerﬁflﬂ"hled N S AR R R B AT B 5 o a0 B e e T 240 11 |1
3-3-4 ‘I‘u.he,Flttmgt.oFuelPUmp{Flexible}..”......“....,......,.. 205254 [ 1 | 1
Elbow (Pulnp Bad)-.cu corsasboierssosrimsa s et ceassaaaaenras | 201823 (1 | 1
3.555 - FUEL FILTER
3-3-13 B e e . | 212642 |1 | 1
3-3-12 Connector, 1/2"-20 x 1/8" Pipe 5/16" Inv. Fl, Tube. . O BTy oy B .. | 202880 |1 |1
3-3-14 Elbow, 1/2"-20 x 1/8" Pipe x 45° 5/16" Inv. FL. Tube .......... ses | 202137 |1 |1
Element[mx:-l e e e ey e ey e e 212643 |1 |1
Ga.sket{Paper}........“....... ..... CE S R e e s (SO e el o g e
Bowl ....... O e R e o D ORI o M O 202644 | 1\ 1
e R e e e s RO O 4 o 212646 1\1
3.560 - FUEL PUMP LINES
3-3-5 Tube, Pump to Carburetor........ S P O D o A ko e seea. | 207487 |1 | 1
Nut, 1fzf'zuHx.::5f15f-va1mbe.H. ...... T e e (=20 2733 5 PR sl
3-3-86 Elbow {Carb. End) 1/2"-20 x 1/8" Pipe 90° x 5/16" Inv, F1. Tube, . .. .. 202132 |1 |1
3-3-9 Elbow (Pump End) 1,/2"-20 x 1/8" Pipe 45° x 5/16" Inv, Fl. Tube...... |202137 |1 |1
Tube, Pump to Carburetor VAcuum . . . . . v v v v n v v v v vmmnnnnns sae.. | 207468 |1 | 1
Nut, T/16"-24 Hx, x 1/4" Inv. FL. TUBE .+ . v v v v v v v neeaeenss ot 202143 | 2 | 2
Elbc-w (Pump and Carburetor) 7/16"-24 x 1/8" Pipe 90° x 1/4" IIW
L T e o H i, & e it o i e e L SR 202123 2|2
3-3=T Tube, Vacuum Pump to Windshield Wiper. .. ....... rw s r e a A 2056084 | 1 (1
MNut, 7/16"-24 Hx. x 1/4" Inv. Fl. Tube . ......... R b Ll 202143 |1 |1
Connector, 7/16"-24 x 1/8" Pipe 1/4" Inv. Fl. TUbB€. v v v v oo v v ee v nns 202125 (1 |1
Clip {to Manifold End Stud). . . . ........ B o D LD 0 i e s | 205697 [1 |1
Lockwasher, 3/8" Ext, Tooth....... DO oSO O RS O h ririeyeRakuks 281 |1 |1
L B = 6 D e e e o e = e e 204 |1 |1

33




FUEL

kD

ler GROUP, PART NAME and DESCRIPTION ela] o ol

HUMBER MUMBER
ELR £l

3.580 - FUEL GAUGE - TANK UNIT

3-3-25 [ P A T At el nbalatel el B ae e et e e e e e 207413 141
Screw, No, 10-32 x T/16" R, HL. Cr  REC. v v v v v wvnnnnr v nnr o 5390 | 6| 6
Flatwasher, No. 10, « o o v v s v s v s v manne s AT e PR e T 200469 ( 6| 6
Mut, Terminal, No. 10-32 Hx. ..... - cceeninmonnninn A B A 02 | 1|1
Lockwasher, No. 10 Ext. Tooth. . o« o v v v s v i v s v s s v i v s unans s e 204 | 111
Gasket . .o e v v v i v At et aFut ol e M aR R ah el R i FaRat aF T o oty A B AL B A AT 200470 | 1) 1

34




	kfpm550022.jpg
	kfpm550023.jpg
	kfpm550024.jpg
	kfpm550025.jpg
	kfpm550026.jpg
	kfpm550027.jpg
	kfpm550028.jpg
	kfpm550029.jpg
	kfpm550030.jpg
	kfpm550031.jpg
	kfpm550032.jpg
	kfpm550033.jpg
	kfpm550034.jpg

